
Cranab AB, S-922 82 VINDELN, SWEDEN Tel +46 (0)933-13500 Fax +46 (0)933-14591 
www.cranab.com 

 
 
 
 
 
 

Spare Parts List 
 

Cranab SC45 



2004-11-04 
Rev 1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



2004-11-04 
Rev 1 
 
2004-11-04 
Rev 1 

 
Changes of hydraulic cylinders Cranab CRF3-SL and CRF4-SL 
 
 
Lift cylinder 
 
To boom nr 36735 is lift cylinder complete part number 4623452 
with seal kit 1525149 
 
From boom nr 36736 is lift cylinder complete part number 4690905 
with seal kit 1525180 
 
Note 
Complete cylinders are exchangeable with each other but not 
separate parts. When ordering parts is it good to give both boom 
number and cylinder number to get correct spare parts. 
 
 
 
 
 
 
Outer boom cylinder 
 
To boom nr 36877 is outer boom cylinder complete part number 
4623436 with seal kit 1525139 
 
From boom nr 36878 is outer boom cylinder complete part number 
4690910 with seal kit 1525183 
 
Note 
Complete cylinders are exchangeable with each other but not 
separate parts. When ordering parts is it good to give both boom 
number and cylinder number to get correct spare parts. 
 
 



802310

Base housing

0226



802310

Base housing

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46265241 1 Slewing motor housing

99810712 1 •Bearing 23120 CC

99816323 1 •Retainer ring

96100414 1 •Bushing

46230025 2 •Slide block

9144926 1 Retainer ring

45627477 1 Gasket

45517298 1 Cap

96020119 8 Screw M6SF M6 x 12

960124410 4 Tubular pin 5.4 x 14

462645111 4 Piston

94944512 4 SBolt MC6S    16      60 *12.9 OBH

94944513 4 SBolt MC6S    16      60 *12.9 OBH

14 4 *Kit*

15 4 *Kit*

16 4 *Kit*

17 4 *Kit*

462646018 4 Flange washer

462647819 4 Lock wire

487952720 20 SBolt MC6S    12      50 *12.9 OBH

95589721 20 SWasher BRB       13,0 X 24 X 2

487943822 1 Sight glass

100006623 1 Filter plug

998818124 1 Plug R 3/4"

489986125 1 Lubricating nipple

998816526 1 Plug R 3/8"

1525154* 1 Seal kit



Olje volym:3,1L

 

Oli volume:3,1L

info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utg
åva / Revision:

4700240

HUSMODUL 

HOUSING

0

13

4

1

15

16

10

19

5

6

14

11

9

2

7

8

312

17

136Nm

9,8Nm

230Nm

18



1060736 GASKETPACKNING11

1060739 FLANGE
FLÄNSBRICKA

42

1060734 PISTONKOLV43

1060735 COVERLOCK14

1060740 FILTER PLUGFILTERPROPP15

1060382G3/4SIGHT GLAS
NIVÅGLAS 

16

1060384 PLUGPLUGG17

1060385 PLUGPLUGG18

1060376ø5x14LOCKING PIN
LÅSPINNE

49

1060738 LOCK RING
LÅSTRÅD

410

1060370 TREDO SEALBR GSTB 16,4X24X2411

1060733 SEAL KIT
TÄTNINGSSATS

412

1060731M6SF 8.8 M6x12SCREWSKRUV813

1060372MC6S 12.9 M16x60SCREWSKRUV414

1060732MC6S 12.9 M12x50SCREWSKRUV2015

1060378BRB 13x24x2WASHERBRICKA2016

1060737SGA 100x3RETAINING RING
SPÅRRING

117

4703133 HOUSINGHUS MED BUSSNING 118

1060360AHKR 1/8LUBRICATE NIPPLE
SMÖRJNIPPEL

119

Pos

Fig

Ant

Qty

Benämning Description

Art. nr

Part. nr

Dimension

info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4700240

HUSMODUL 

HOUSING 

0



802410

Slewing system 210°

0226Cranab SC45



802410

Slewing system 210°

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46330241 1 Rack

46330322 1 Rack

46328773 4 Cylinder



802412

Slewing system 380°

0226Cranab SC45



802412

Slewing system 380°

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46231261 1 Rack

46231342 1 Rack

46264863 4 Cylinder



info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4702297

SVÄNGSYSTEM              

SLEW SYSTEM

0

RDK - kontroll

1. Behövs kopplingsschema?

2. Stycklista, posballonger

3. RDK för undernivåer- behövs?

4. Åtdragningsmoment!

5. Mindre än 25 posballonger

6. Komplettera 1060-liggare och ÄO

7. Benämning sve-eng

8. Inga målade(shaded) viewer!

9. Vault

10. PDF - Part nr.-R

1

2

3

3

3

3



4702394GS-MnCrMo5RACK
KUGGSTÅNG 210°

11

4702393GS-MnCrMo5RACK
KUGGSTÅNG 210°

12

1060755 CYLINDER TUBE
CYLINDERRÖR 

43

info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4702297

SVÄNGSYSTEM              

SLEW SYSTEM

0

Pos

Fig

Ant

Qty

Benämning Description

Art. nr

Part. nr

Dimension

RDK - kontroll

1. Behövs kopplingsschema?

2. Stycklista, posballonger

3. RDK för undernivåer- behövs?

4. Åtdragningsmoment!

5. Mindre än 25 posballonger

6. Komplettera 1060-liggare och ÄO

7. Benämning sve-eng

8. Inga målade(shaded) viewer!

9. Vault

10. PDF - Part nr.-R



804102

Crane Pillar 700

0226Cranab SC45



804102

Crane Pillar 700

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46905341 1 Crane Pillar 700 mm

99606352 2 •Bushing

99061933 1 •Grease nipple

96101594 1 Plug

46310645 1 Pivot pin

96021946 1 Screw

45341667 1 Spacer

96100908 1 Nut



info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4702206

PELARE 

CRANE POST 

2

4

3

1

2



4702206 CRANE POSTKRANPELARE              11

106071565x60x40BUSHINGBUSSNING22

1060392R1/8 TYP 18FILTER PLUGFILTERPROPP13

1060749 LUBRICATING NIPPLE
SMÖRJNIPPEL              

14

info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4702206

PELARE 

CRANE POST 

2

Pos

Fig

Ant

Qty

Benämning Description

Art. nr

Part. nr

Dimension



info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4690530

SLANGSATS 210°

HOSE KIT 210°

0

3

1

2



10609572 3/8" 480HYDRAULIC HOSEHYDRAULSLANG11

1060756 ADAPTERADAPTER42

1060744 ADAPTERADAPTER23

info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4690530

SLANGSATS 210°

HOSE KIT 210°

0

Pos

Fig

Ant

Qty

Benämning Description

Art. nr

Part. nr

Dimension

2

1

3



806115

Main boom SL

0226Cranab SC45



806115

Main boom SL

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46532071 1 Main boom

96101012 2 •Bushing

99061853 2 •Grease nipple AHKR 1/8"

46455624 1 Link

99079215 4 •Grease nipple MG

96101026 4 •Bushing

46528887 2 Link

96100928 2 Nut

96100909 6 Nut

565289510 2 Spacer

961005311 7 Screw MC6S M12x16

463106412 2 Pivot pin

462659113 3 Pivot pin

465287514 2 Pivot pin

961010415 2 SWasher 52/78X2



806210

Lift cylinder

0226Cranab SC45



806210

Lift cylinder

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46234521 Cylinder compl.

46244241 1 •Piston rod

46245722 1 ••Spacer

96101013 2 ••Bushing

46201944 1 •Top nut

99463225 1 ••Guide ring

46244326 1 •Cylinder

46245727 0 ••Spacer

96101018 2 ••Bushing

46202169 1 •Piston

462071210 1 •Lock ring RI  63/78x2.65-A

990618517 2 •Grease nipple AHKR 1/8"

1525149* 1 Seal kit



info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4702664

CYLINDER

CYLINDER    

0

RDK - kontroll

1. Behövs kopplingsschema?

2. Stycklista, posballonger

3. RDK för undernivåer- behövs?

4. Åtdragningsmoment!

5. Mindre än 25 posballonger

6. Komplettera 1060-liggare och ÄO

7. Benämning sve-eng

8. Inga målade(shaded) viewer!

9. Vault

10. PDF - Part nr.-R

1

2



4702664100/63CYLINDERCYLINDER11

1525180 SEAL KIT
TÄTNINGSSATS

12

info@cranab.se       +46-(0)933-135 00

Sats nr / Assy. nr:

Utgåva / Revision:

4702664

CYLINDER

CYLINDER    

0

Pos

Fig

Ant

Qty

Benämning Description

Art. nr

Part. nr

Dimension

RDK - kontroll

1. Behövs kopplingsschema?

2. Stycklista, posballonger

3. RDK för undernivåer- behövs?

4. Åtdragningsmoment!

5. Mindre än 25 posballonger

6. Komplettera 1060-liggare och ÄO

7. Benämning sve-eng

8. Inga målade(shaded) viewer!

9. Vault

10. PDF - Part nr.-R



806311

Pipes and hoses SL

0226Cranab SC45



806311

Pipes and hoses SL

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

47854661 1 Welding plate

96085832 9 Screw MVBF M8x40

96034333 9 Nut M8 Locking

46348294 6 Clamp

46710585 1 Hose

96101086 6 Hexagon nipple

9552747 2 SBolt M6S      6      25 *8.8 FZB

46412538 1 Washer

48991439 2 Hexagon nipple

49390810 2 Flat gasket

961013211 1 Valve

466590012 2 Oil pipe

457057013 2 Clamp

960221614 2 Screw M8x30

466591415 3 Oil pipe

466592916 1 Oil pipe

466593017 1 Oil pipe

466594218 3 Oil pipe

467102319 1 Hose

151676620 10 Hexagon nipple BSP 1/2"-UNF 7/8"

462343621 1 Cylinder compl.



807113

Outer boom, SL

0226Cranab SC45

AB Slagkraft


AB Slagkraft
 

AB Slagkraft
 

AB Slagkraft
 

AB Slagkraft
 

AB Slagkraft
 

AB Slagkraft




807113

Outer boom, SL

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46458381 1 Outer boom

99606352 5 •Bushing

99061853 1 •Grease nipple AHKR 1/8"

46160654 2 Slide block t= 10mm  ø 50 mm

46312005 4 Slide block 75x54x10

46432146 2 Holder

99242057 8 Screw MC6S M10x20

46311968 1 Protection

46458159 2 Pin

960360310 3 Screw M6SF M12x20

453416611 3 Spacer

960237212 2 Washer 10.3x16.6x2.3 Nord-Lock

991411113 8 Washer BRB 10,5 x 22 x 2

463572814 1 Guard Specma 317

992419115 2 Screw

992246616 2 Screw MC6S M10x16

464705317 0 Shim t= 0,5 mm

464706718 0 Shim t= 0,5 mm

463102119 1 Pin Ø25 1=110

960226720 2 Washer SRKB 9x35x3

960292521 2 Screw

AB Slagkraft
 

AB Slagkraft
 

AB Slagkraft
 



807210

Outer boom cylinder

0226Cranab SC45



807210

Outer boom cylinder

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46234361 Cylinder compl.

46374701 1 •

2 1

96100523 2 ••Bushing WB 802 6070

46201014 1 •Top nut

46243945 2 ••Guide ring

46374616 1 •Cylinder

7 1

96100528 2 ••Bushing WB 802 6070

46201279 1 •Piston

990618516 0 •Grease nipple AHKR 1/8"

1525139* 0 Seal kit



807211

Outer boom cylinder 36878-



807211

Outer boom cylinder 36878-

Pos Qty Part No. Description Class Note

46909101 Cylinder compl.

46905091 1 •Piston rod

96100592 2 ••Bushing WB 802 50/40

46905053 1 ••Spacer

48998614 2 •Lubricating nipple

46905086 1 •Cylinder head

469050613 1 •Piston

469050716 1 •Cylinder

961005917 2 ••Bushing WB 802 50/40

469050418 1 ••Spacer

1525183* 0 Seal kit



807312

Pipes and hoses SL

0226Cranab SC45



807312

Pipes and hoses SL

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

96037271 2 Hexagon nipple BSP 3/8"-UNF 3/4"

46718812 1 Hose

46234443 1 Telescopic cylinder

46312514 1 Oil pipe

46312775 2 Oil pipe

46311456 1 Clamp

46311537 1 Clamp

96034338 6 Nut M8 Locking

96101749 4 Transition fitting BSP 1/2"-UNF 3/4"

961011310 4 SBolt MVBF 4.6 M8X35

961013311 2 Clamp ABA Ø 55-65

467190212 2 Hose

467191113 4 Hose

961010914 2 Hollow screw

993934215 2 Bonded steel-rubber seal Tredo 16



808212

Telescopic cylinder, SL

0226Cranab SC45



808212

Telescopic cylinder, SL

0226Cranab SC45

Qty NoteClassDescriptionPart No.Pos

46432261 Cylinder compl.

46244081 1 •Piston rod

46203132 1 •Cylinder head

99149863 1 ••Guide ring 40/15 wico

46244164 1 •Cylinder

46203305 1 •Piston

462034811 1 •Lock ring

464340512 1 •Spacer

1525142* 0 Seal kit


